

ORIGINAL

SVR 3L

TEST CERTIFICATE

No. : 2109-1/LA

Date of issue : SEPTEMBER 21, 2016

Manufacturer :

Quantity : 19.20 mts

Type of rubber : Natural Rubber SVR 3L

Production lot Quantity : 08 lots

Production lots No. 0118 0119 0120 0121 0122 0123 0124 0125

Property	Mean test result of lot No.								SVR 3L Limit	Test methods
	0118	0119	0120	0121	0122	0123	0124	0125		
Dirt (retained on 45 micronaperture) % WT	0.017	0.025	0.023	0.019	0.023	0.027	0.029	0.023	0.03 max	TCVN 6089:1995
Volatile matter % WT	0.16	0.18	0.19	0.19	0.18	0.16	0.17	0.17	0.80 max	TCVN 6087:1995
Ash % WT	0.162	0.222	0.199	0.221	0.184	0.179	0.171	0.166	0.50 max	TCVN 6089:1995
Nitrogen % WT	0.35	0.36	0.35	0.35	0.36	0.35	0.36	0.36	0.60 max	TCVN 6088:1995
Initial Wallace Plasticity (Po) Range	41	37	38	37	36	36	36	40	35 min	TCVN 6091:1995
Plasticity Retention Index (PRI)(P30/Po) x 100	81	88	89	86	86	84	90	91	60 min	TCVN 6092:1995
Lignin colour	5.0	4.5	4.5	4.5	4.5	5.0			6	TCVN 6093:1995

All test on the samples submitted are carried out according to Vietnamese Standard TCVN 3769:1995 of which the test method are based on ISO 2000.



Vân Thị Thanh Vân

Officer in charge of laboratory

September 17, 2016

Date of test

We, the producer of the above rubber, certify that all the rubber in the above lots have been obtained from deliberately controlled grades of raw material. The samples submitted are representative of the above mentioned lots and have been correctly taken in accordance with the procedures laid down in TCVN 3769:1995